

TEST REPORT

Mechanical & Hardgoods Lab

報告號碼： HY/2012/90053

頁數： 1 of 2

日期： 2012/09/14

阿迷購寵物用品有限公司
台中市西屯區成都路 118 號

以下測試樣品係由客戶所提供及確認：

產品名稱： 叢林鞦韆 (迷彩綠)
收樣日期： 2012/09/05
測試時間： 2012/09/06 – 09/13

我們依照客戶的要求,根據客戶送交之樣品進行測試結果如下：

測試要求:

八大重金屬測試

測試方法:

CNS 4797-2 玩具安全-特定元素之遷移(修訂公佈日期 93 年 7 月 6 日)

測試結果:

請見下一頁

Signed for and on behalf of
SGS Taiwan Ltd.

黃馨慧
副理



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責，同時此樣品僅保留 90 天。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT

Mechanical & Hardgoods Lab

報告號碼： HY/2012/90053

頁數： 2 of 2

測試結果:

CNS 4797-2 玩具安全(特定元素之遷移)

測試項目	單位	方法偵測 極限值	1	法規限值
溶出錒	mg/kg	5	n.d.	60
溶出砷	mg/kg	2.5	n.d.	25
溶出鋇	mg/kg	10	n.d.	1000
溶出鎘	mg/kg	5	n.d.	75
溶出鉻	mg/kg	5	n.d.	60
溶出鉛	mg/kg	5	n.d.	90
溶出汞	mg/kg	5	n.d.	60
溶出硒	mg/kg	5	n.d.	500

測試部位:

1. 混合白、黑、綠色棉線。

(注意: 依據客戶的要求, 僅針對指定部分進行混合測試)

備註:

- mg/kg = ppm
- n.d. = 低於方法偵測極限之測定值

樣品照片

**** 報告結束 ****

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明, 此報告結果僅對測試之樣品負責, 同時此樣品僅保留 90 天。本報告未經本公司書面許可, 不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.